
PARTS LIST

ITEM QTY DESCRIPTION
1 1 HAMMERLESS JAW ASSEMBLY
2 1 FLOOR MOUNT
5 3 1/4 BOLT
6 3 1/4 LOCK NUT
7 1 3/8 BOLT
8 1 3/8 LOCK NUT
11 1 PEDAL LINKAGE
11 1 PEDAL LINKAGE
12 1 PEDAL

12

11

7
8

2
6

5

1

1. Jaw Assembly (1) will arrive fully
assembled

2. Remove the clevis pin (A) at the bottom
of the Jaw Assembly spring and place
the single-hole end of one pedal linkage
(11) between the Jaw Assembly
Linkages.

3. Insert the clevis pin through both Jaw
Assembly linkages and through the
single Pedal Linkage hole

3.1. Three sets of holes in the Jaw
Assembly linkages are provided to
adjust jaw opening at rest position

4. Re-insert the spring loop through the
end of the clevis pin

5. Attach the Pedal Linkages (11) together
with two 14 Bolts and Nuts (5 & 6)

5.1. Adjust the Pedal Linkage
attachment length per your
mounting height

6. Attach the bottom of the Pedal Linkage
to the Pedal (12) with one 14 Bolt and Nut
(5 & 6)

7. Attach the Pedal to the Floor Mount (2)
with 38 Bolt and Nut (7 & 8)

8. Mount the Jaw Assembly to the table
with two countersunk holes (B)

9. Mount the Floor Mount to the floor or
table through both holes (C)

A

B

C

HAMMERLESS WREATH MACHINE

INSTALLATION INSTRUCTIONS


	Sheets and Views
	Sheet1


